SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n7 / 30MHz / CP-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1068

T saL RefLevel 3000Bm  Offset 111008 Mode Sweep st
Count 200/200 Count 200/200
§ Spurlous Emissions 1 AvgPur
Limit Chec¥ R SPURIOUS_UINE: ABS 0 5
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS_LINE_ABS_0q2
20 dBmr : : 20dbm
10 dBinr 10
“ B Ty P v T Bp—— Pe—— e S
prow—— ,__,‘ ’ - 1
10 10 dBr +
i ‘
I L |
1
e Ne—
——]
50 dBr I
2.475 GHz 10005 pts 5 MHz/ 2.53GHz || [2.54 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475Glz 2490 GHz 1.000 Mitz LA 5 6He 2446 dom EE] 2540 GHz 2570 GHz 100.000 ki 2.56424 GHz -0.16 dBm -30.16 dB
2450 Giz 2496 Gtz 1,000 Mtz 209598 GHz 3471 dBm 21N 2570 Gz 2571 Gz 1,000 Mz 257002 GHz 19.82 dBm .82 dB
2496 GHe 2499 Gtir 1,000 MHe 249880 GHz -28.09 dBm -18.09 dB 2571 GHa 2575 Ghz 1.000 MH: 257116 GHz 25.14 dBm 151448
29t 2300 Gite 1,000 Mite 230000 GHz -22.67 dBm -1267dB 2575GHz 2590 Gz 1,000 Mtz 257510 GHz -33.02 dBm -20.02 dB
2500 Gz 2530 Gtz 100,000 kiz 251876 GHz 086 dBm -30.86 dB e e st 259014 GHa 39.60 B 1460 4B

10:23:17 PN 08/14/2025

10:45:14 PM 08/14/2025

FR1 n7 / 30MHz / CP-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1068

Ref Level 30.00dBm  OMfset 11.10d8. st

Mode Sweep saL Mode Sweep
Count 200/200 Count 200/200
Limit P
Line _SF 2 P
20 dBenr
10 dBinr 10
o P Ep—— T W —— fA- T RS R ———— ——
POV B—— . = 1
10 { ‘I ‘Wl)dl!m ‘
I 5
| | b I
et | l‘ Wil | —
—--""M-,.
50 dBr
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || [2.58 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 209023 GHz -38.87 dBm -13.87d8 2540 GHz 2570 GHz 100.000 kHz 256648 GHz -0.43 dBm -30.43 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49590 GHz .14 dBm -22.14 dB 2570 GHz 2571 GHz 1.000 MHz 2.57004 GHz 21.20 dBm 11.20 dB
2496 Gt 249 Gta 1.000 Mt 2.89883 GHz 24 dBm -21.24 & 2571 GHe 2575 Ghz 1.000 Mz 257120 GHz 27.12 dBm 171248
2499 Ghz 2500 Ghz 1.000 MHz 249587 GHz dBm -13.71 dB 2575 GHz 2580 Gz 1.000 MHz 257515 GHz -32.40 dBm -19.40 dB
2500 GHz 2530 GHz 100,000 ke 2.51785 GHz dBm -30.74 dB 280 Che 2595 GHe. 1,000 Mis 258001 GHz 13923 dBm 1423 dB
Ready (m Readly rnnnnnnil %

10:24:00 PM 06/14/2025

10:45:87 B 08/14/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n7 / 35MHz / CP-OFDM / QPSK

T TR Mode Sween saL RefLevel 30.00dBm  Offset 11.10d8. Mode Sweep seL
Caunt 2007200 Count 200/200
Limit Chec¥ Ppsy SPURIOUS_UINE: ABS 0 5
Line _SPURJOUS_LINE_ABS 02 d Line “SPURIOUS_LINE_x85_0q2
20 dBenr T T 20 dbny
10 dBinr 10
° B S i SR P VO R e T e
RNV [
10 | 10 dBor
| il
i I
U HIY \'H—»-._..WM
40 ————
| 500 50 dBiny
CF 2.505 GHz 10005 pts. 0 MHz/ Span 60.0 MHz | | [CF 2.565 GHz 10005 pts Span 50.0 MHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249013 GHz -14.05d8 2535 GHz 2570 GHz 100.000 kHz 256167 GHz -0.87 dBm -30.87
2.450 GHz 2496 GHz 1.000 MHz 249592 GHz -22.92 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz -20.21 dBm -10.21d8
2,496 GHr 2499 GHz 1.000 MHz 209886 GHz -21.04 dB 1571 GHz 2575 GHz 1.000 MHz 257100 GHz -27.25 dBm -17.25d8
1499 GHiz 2500 GHz 1.000 MHz 2.49999 GHz -12.53 dB T575 GHe 590 GHz 1,000 MHz 257545 GHz -33.78 dBm -20.78 dB
2.500 GHz 2535 GHz 100,000 khz 251685 GHz -1.77 dBra 3278 2580 GHz 2595 Ghz 1.000 MHz 259041 GHz -38.85 dBm 1385 dB
neody N . o
10:24:51 PM 08/14/2028 10:46:48 P 08/14/2025
Ref Level 3000 dBm  Oftset 11.10 6B Made Sweep saL RefLevel 3000 dBm  Ofiset 11.10d8 Mode Sweep saL
Count 200/200 Count 200/200
Limit Phsg
Line _Si N 2 P
20 dBenr T
10 dBinr 10
! JET T B e e Awuw-mq,,ﬂ.«\.m_.,] e Ta it Uit (NS i I
10 i Lnnnm
[
BUs_UNE_ABS 002 ‘“ f‘
-30 hl 1 ’i
-40 e
50 dBr
CF 2.505 GHz 10005 pts. 0 MHz/ Span 60.0 MHz | | [CF 2.565 GHz 10005 pts Span 50.0 MHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249047 GHz 38.88 dBm -13.83d8 2535 GHz 2570 GHz 100.000 kHz 256818 GHz -0.37 dBm -30.37
2.450 GHz 2.496 GHz 1.000 MHz 2.49587 GHz .79 dBm -22.79 dB 2570 GHz 2571 GHz 1.000 MHz 2.57002 GHz -22.53 dBm -12.53dB
2496 Gt 2499 GHe 1.000 Mt 2.89895 GHz -19.62 i 2571 GHe 2575 Ghz 1.000 Mz 257108 GHz -27.35 dBm 173548
2499 GHz 2500 GHz 1.000 Mz 50000 GHz -N.17de 2575GHz 7590 GHz 1.000 MHz 257505 GHz -33.33 dBm 2033 dB
2500 GHz 2535 Ghz 100,000 ke 251857 GHz -31.49.dB 280 Che 2595 Ghiz 1,000 Mis 2559002 GHz 73916 dBm 141648
aesy =
10:25:35 PM 08/14/2025 10:47:32 P 08/14/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n7 / 40MHz / CP-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1068

Mode ey sau RefLevel 30.00dBm  Offset 11.10d8. Mode Sweep seL
Caunt 2007200 Count 200/200
§ Spurlous Emissions IR
Limit Cheel] P SPURIOUS_UNE-ABS ( S
Line _SPURJOUS_LINE_ABS 02 Line “SPURIOUS_LINE_x85_0q2 s
20 dBenr T T 20 dbny
10 dBinr 10
\
\ \
I L —
—U
———
50 dBr
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || (2,53 GHe 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249047 GHz -13.40d8 2530 GHz 2570 GHz 100.000 kHz 256137 GHz 1.10 dBm 311048
2.490 GHz 2496 GHz 1.000 MHz 2.49598 GHz -21.73 dB 2570 GHz 2571 GHz 1.000 MHz 2.57001 GHz 20.83 dBm -10.83 dB
2,496 GHz 2499 GHz 1.000 MHz 2.49873 GHz -20.80 dB 2571 GHz 2575 GHz 1.000 MHz 2.57108 GHz 27.81 dBm -17.81d8
1499 GHiz 2500 GHz 1.000 Mtz 2.49999 GHz X -12.66 dB 3575 Ghie 590 GHz 1,000 MHz 257502 GHz 3352 dBm 2052 dB
2.500 GHz 2540 GHz 100,000 khz 251852 GHz -1.47 dBra .o &8 2580 GHz 2595 Ghz 1.000 MHz 259015 GHz 39.02 dBm -14.02 d8

10:26:27 PN 08/14/2025

10:48:22 PM 08/14/2025

FR1 n7 / 40MHz / CP-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1068

10:27:10 PM 06/14/2025

Mode Sweep saL RefLevel 30.00dBm  OMfset 11,1048 Mode Sweep sl
Count 200/200 Count 200/200
e
Limit Chesd P} U5, LINEABS_002
Line _SPURJOUS_LINE. 2 Line _SPUR[OUS_LINE_ABS_0q2
20 dBm 1 20 dBimv
10 dBrr 10
e s T e P E— e R AU RS P A Attt ]
- fmnnm \
ift I
i = S—
——
50 dBr
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || (2,53 GHe 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 249040 GHz -13.33d8 2530 GHz 2570 GHz 100.000 kHz 256545 GHz -1.24 dBm -31.24d8
2.490 GHz 2.496 GHz 1.000 MHz 249597 GHz -21.66 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz -20.21 dBm -10.21dB
2496 Gt 2499 GHe 1.000 Mt 2.89887 GHz 2571 GHe 2575 Ghz 1.000 Mz 257100 GHz -27.32 dBm 173248
2499 GHe 2500 GHz 1.000 MHz 249899 GHz 2575 GHz 2590 GHz 1.000 Mz 257512 GHz -33.15 dBm -20.15dB
2,500 GHz 2.540 GHz 100.000 kHz 251666 GHz 2,590 GHz 2595 GHz 1,000 MHz 2.59055 GHz -39.08 dBm 14.08 dB

10:49:05 B 08/14/2025

Readly
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n7 / 50MHz / CP-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 11,1068

Ref Level 30.00dBm  Offset 11.1

Mode Sweep SGL 0d8 Mode Sweep. SGL
Count 200/200 Count 200/200
§ Spurlous Emissions 1 AvgPur
Limit Chec¥ R SPURIOUS_UINE: ABS 0 5
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS_LINE_ABS_0q2
20 dBenr T T 20 dbny
10 dBinr 10
ﬂ ~
T e e [ aaee AW APV DRI | | [ e VRN DU ——————e S|
10 ‘ 110 dBn
| | \5‘
N U
T —
50 dBr
2.475 GHz 10005 pts 5 MHz/ 2.55GHz || 2,52 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475Glz 2490 GHz 1.000 Mitz L4339 6Hz kL] 2520 GHz 2570 GHz 100.000 ki 256918 GHz -2.33 dBm 3233 dB
2450 Gtz 2496 Gtz 1,000 Mtz 149577 Gz -1887dB 2570 Gz 2571 Gz 1,000 Mz 257003 GHz -25.10 dBm -1510dB
2496 GHe 2499 GHe 1,000 MHe 249892 GHz -19.19 dB 2571 GHa 2575 Ghz 1.000 MH: 257107 GHz 28.80 dBm -18.8048
29t 2300 Gite 1,000 Mite 249938 GHz -16.72 dB 2575GHz 2590 Gz 1,000 MHz 257515 GHz -35.27 dBm 22.27dB
LSI0cHE 2550 Ghz 100,000 kitz 251723 i 320008 2590 Gz 2585 GHz 1,000 MHz 259008 GHz -39.99 dBm -14.99 d8
S 22 Ready mmm L

10:28:02 PM  08/14/2025

10:51:06 PM  08/14/2025

FR1 n7 / 50MHz / CP-OFDM / 16QAM

Reflevel 3000dBm Offset 111008 Mode Sweep sau Reflevel 3000dBm Offset 111008 Mode Sweep s
Count 200/200 Count 200/200
Lmit € P}
Line e
20 dBenr
10 dBinr 10
9 I ot ~ - .
J e et NP AP S | Ihnatais e RV IEREIRE VPRSPPI SRS B e Raia ]
10 : 10 dBm-
, | | P |
| i L,
I I/ | T—
—
e ——
50 dBr
2.475 GHz 10005 pts. 5 MHz/ 2.55GHz || (2,52 GHe 10005 pts 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summa:
2475 GhHz 2490 GHz 1.000 MHz 209050 GHz -34.49 dBm -9.49dB 2520 GHz 2570 GHz 100.000 kHz 256322 GHz 2.25 dBm -32.25dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49596 GHz .45 dBm -18.45 dB 2570 GHz 2571 GHz 1.000 MHz 2.57005 GHz 25.06 dBm -15.06 dB.
2496 Gt 249 Gta 1.000 Mtz 249899 GHz -17.51 dB 2571 GHz 2575 Gz 1,000 MH: 257111 GHz 28,93 dBm -18.93 dB
2499 GHz 2500 GHz 1.000 MHz 245997 GHz -1A70de 2575 GHz 7590 GHz 1.000 MHz 257506 GHz -38.44 dBm 214448
2500 Gz 2550 Gz 100,000 kHz 2.51803 GHz -31.77 dB 280 Che 2536 Ghix 11000 Mtz 258027 GHz 739,50 dBm 1450 dB
Ready jaRnaannng &
10:28:45 PN 08/14/2025 10:51:50 P 08/14/2025
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Conducted Spurious Emission

FR1 n7 / 5MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 1110 dB

Mode Auto Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 111048

Line _SPUR[OUS_LINE_ABS_0g2

Mode Auto Sweep

6L

Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2

INE | ABS 002

Line _SPUR|OUS_LINE_ABS_0q2

10 dBr

D e A

30.0 MHz 730086 pts 8 GHz/ 26.0 GHz
2 Result Summa:
30,000 MHz 1.000 GHz 1.000 MHz 46.849 54 MHz -54.46 dBm -29.46 dB
1.000 GHz 2475 GHz 1,000 MHz 2.31954 GHz -54.24 dBm -29.24 dB
2.595 GHz 5.000 GHz 1.000 MHz 4.90877 GHz -53.35 dBm -28.35 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.499 67 GHz -50.11 dBm -25.11d8
10.000 GHz 18,000 GHz 1,000 MHz 16.14869 GHz -53.57 dBm -28.57 dB
18,000 GHz 26.000 GHz 1.000 MHz 21.464 83 GHz -49.42 dBm -24.42 dB

08:27:56 P4 08/14/2028

20 -30
40 dBm 40 di
-50
P Y S 10U 1] Gy ey S b PN SR DR P S Ve VPR
&
30.0 MHz 73006 pts 6 GHz/ 26.0Ghz | | [30.0MHz 73008 pts 6 GHz/ 26.0GHz
2 Result Summas 2 Result Summan
30.000 Mz 1.000 GHz 1.000 Mz 3836416 MHz -54.82 dBm -29.82 dl 30.000 MHz 1.000 GHz 1.000 MHz 47.81930 MHz -54.77 dBm
1.000 GHz 2475 GHz 1,000 MHz 2.39524 GHz -54.15 dBm -29.15 dB 1.000 GHz 2475 GHz 1.000 MHz 2.35985 GHz -54.31 dBm
2595 GHe 5000 GHr 1,000 MHz 261660 GHz 53.46 dBm -28.45 B 2595 GHz 5.000 GHz 1.000 MHz 281860 GHz 53.24 dBm
5,000 GHz 10,000 GHz 1.000 MHz 7.478.00 GHz -50.24 dBm -25.24 dB 5.000 GHz 10.000 GHz 1.000 MHz 7.49767 GHz 50.24 dBm
10.000 GHz 18,000 GHz 1,000 MHz 17.94500 GHz -53.51 dBm -28.51 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.99940 GHz -53.44 dBm
18000 GHr 26,000 GHr 1,000 MHz 2145683 GHz -49.31 dBm -24.31d8 18000 GHz 26.000 GHz 1.000 MHz 2151402 GHz -49.35 dBm
Ready B Raady
09:22:26 FM 08/14/2025 09:25:11 B 08/14/2025
Ref Level 30.00 dBm  Offset 11.10 dB Made Auto Sweep SGL
Count 100/100

Page Number 1 A4-n7-25 of 26



seamran 4. FCC RADIO TEST REPORT Report No. : FG4N2547-01B
Frequency Stability
Test Conditions FR1 n7 (QPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Frequency Offset (Af)
Deviation (ppm) Frequency Result
(°C) (Volt) (Hz)
Block(Hz)
50 Normal Voltage 0.0066 -0.7 Yes
40 Normal Voltage 0.0089 -7.6 Yes
30 Normal Voltage 0.0216 -0.4 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0180 -9.2 Yes
0 Normal Voltage 0.0006 -8.8 Yes
PASS
-10 Normal Voltage 0.0175 9.2 Yes
-20 Normal Voltage 0.0014 9.7 Yes
-30 Normal Voltage 0.0103 -9.5 Yes
20 Maximum Voltage 0.0184 -4.2 Yes
20 Normal Voltage 0.0182 -4.3 Yes
20 Minimum Voltage 0.0205 71 Yes
Note:

1. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.30 V. ; Maximum Voltage = 4.40 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

Page Number 1 A4-n7-26 of 26



saaFCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n13
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n13/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.00 5.06 5.84 6.24 PASS
Mode FR1 n13 /20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.62 PASS
Page Number 1 A5-n13-1 of 13




seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Pl/2 BPSK

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

QPSK

70045 = ARBW 10 MHz
- an

3008 Meas Time

Reflevel J0000Bm Offset 70045 = ARBW 10 MHz
13ms - 5008 Mess Time 13 ms
1
1E-
I
1E .\
\ {
1E04 . 108
| §
I I
‘ 1
!
|
(CF 7820 W Mean Pwr + 20,00 d8 | | (7820 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_zs,u dBm 29,65 dBm —ui d8 20448 32848 4,00 B _1 4640 ="—u.55 dBm 3013 dBm 5.45 dB 24848 41848 5.06 d 536 d8
wsring - EEENNENN " [C— | A
04:07:25 M 07/17/2025 04:07:48 B4 07/17/2025
Reflevel 000dBm Ofiset 70045 = ANBW 10 MHz Reflevel 300000 Oftset  7.0045 = AnBW 10 Mz
- are 3000 Meos Time 13 ms - 5008 Mess Time 13 ms
1 CCOF 153 View 15 View
] :
1E e
I
= g
I c
1604 + 1608 +
{ 1
i T
1
l\ : '\
(CF 7820 W Mean Pwr + 20,00 d8 | | (7820 iz
2 Result Summ Samples: 130000
-_E,ww dBm 30.40 dBm _s,aa dB 25448 482dB 5.4 dB 62808
04:08:08 M 07/17/2025

256QAM

Mean Pwr + 20.00d8
2 Result Summ, Samples: 130000 |
= 23.18 dBm 30.22 dBm 7.04 dB 304 d8 510 dB 6.20 8 6.78.d8

RefLevel 3000 B Offset  7.00d5 = AnBW 10 MKz
- an 3008 Mess Time 13 ms
1 CCDF

—

(CF 782.0 MHz.

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 2125 dBm 29.28 dBm 8.03 dB 3,00 B 5.24 4B 66298 7488

04:08:44 PM 07/17/2025

Page Number : A5-n13-2 of 13



seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

26dB Bandwidth

Mode FR1 n13 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.12 5.27 9.78 9.93
Mod. 16QAM 16QAM
Middle CH 5.30 9.94

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n13 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 70008 = REW 100 kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Ref Level 30,00 B Offset 70008 = REW 100 kHz

04:04:25 PM 07/17/2025

- 008 SWT 101 ms ® VB 300k _Mode Auto Sweep
i
20 dBr 9, 1} 7208 | | 20 dBen- 9, k1
e ) s 12800 s pindeb sl
0 | ;l 0 | |
i ) \ i | \
1 v b 2 i
10 ten ¢ L 10 ter /ﬂ]
‘ \ %
] . { Y
/ i, oy
" ! " T
/ B " { L
i Mt TR YRy L2 T 1 ) TIRPTTITY PRy A
|CF 782.0 MHz. 10001 pts 0 MHz/ Span 40.0 MHz | | CF 782.0 MKz 10001 pts .0 MH2/ Span 40.0 MHz
o4:02:39 M 07/17/2025 04:03:32 M 07/27/2025
RefLevel 3000 dBn et 70048 = RBW 1000z
- 3008 SWT 101 ms  VBW 300k _Mode Auto Sweep
.1 208 dt
20 dBrw e D23}
bl i S3mc0 Wi
10 { -
i J {
127724 dbm i ‘-,
10 o .\.
JI‘ ‘MLW«
Fresok N P L .
|CF 782.0 MHz. 10001 pts 0 MHz/ Span 40.0 MHz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 70008 = REW 200 kHz

Ref Level 30,00 B Offset 70008 = REW 200 kHz

04:05:19 MM 07/17/2025

™ Jan ST 101ms e VEW 1w Mede Auno Sweep ™ 3000 SWT 101ms = VEW 1 iz Mede AutoSwesp
r"'*‘um, 1" sas0c0 s JrRmE I—, 1 ssscoms:
| !
10 (‘ , 10 ‘ |
\ \
1424983 dBim 0 !
10 jl 1 10 ds / ‘
" ! ey \
\
' et b A A . L L1
KRG o e A - Ry ——
|CF 782.0 MHz. 10001 pts 0 MHz/ Span 50.0 MHz | | [CF 782.0 MHz 10001 pts .0 MH2/ Span 50.0 MHz

04:06:12 PM 07/17/2025

16QAM

Ref Level 30,00 B Offset 70008 = REW 200 kHz
3006 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

- an

vrasaefle

T T \ -

(T8O MHz 70001 pis 0 Mz

Span 50.0 WAz

04:07:05 MM 07/17/2025
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seanron cas. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Occupied Bandwidth

Mode FR1 n13 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.50 4.51 8.97 8.97
Mod. 16QAM 16QAM
Middle CH 4.53 8.97

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n13 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

ultiView trum
Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

1l 1l
2 e - - 2 — - ~
3 = -
0 ; 0 :
o - o -
L \
m
v

(LT ot pte Gz Span 10.0 Wiz || (G 7820 Mz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble

M 1 783.119 MHz 20.06 dBm 4.509912 438 MHz M1 1 781.451 MHz 1933 dBm Oce Bw 4516576113 MHz

m 1 71973700 Wiz 1251 dim Occ B Centroid 781,991 975 961 Wiz m 1 7197298 MHe 1163 dm Gec B Centroid 751,988 088 2 Wiz

n ' 78124553 MHz 1355 dém Occ B Freq Offset 8004038553 kHz n ' 780,245 38 MHz 1267 dBim Occ B Freq Offset 11511800068 ke

-

04:02:13 PM 07/17/2025

04:03:06 PM 07/17/2025

-

16QAM

ultiView trum
Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

3009 SWT 1.0 ms  VBW J00kHz Mode Auto Swesp
d Bandwidth
m
781,131 00 MHe
»
o E
o
p
W
REIITS 001 prs O W/ Span 10.0 MHz
2 Marker Table
M 1 781.131 Mz 17.75 dBm Oce B 4532029323 MHz
n 1 77972322 iz 13.20 dm Occ B Centroid 781,389 239 151 MHz
n 1 784255 25 MHz 1250 dém O B Freq Oifset 10760 848 835 kHz
] .
04:03:59 M 97/27/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG4AN2547-01B

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum

Ref Level 30,00 B Offset 7.0008 = REW 200 kHz
SWT 101 ms ® VBW 1wtz

h

Mode Auto Sweep

ultiView trum
Ref Level 30,00 B Offset 7.0008 = REW 200 kHz

SWT 101 ms ® VBW 1wtz
h

Mode Auto Sweep

. 0 W[ 1953 dbm
) 785.2370 e
» T AT » » — T P (R Y
0 / 4 0
o . o 4
] .
/ m
L/ Wi,
(LT ot pte Gz Span 30.0 Wiz || (G 7820 Mz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble
M 1 779.582 MHz 21.49 dBm 8.970630 858 MHz M 1 T85.237 MHz 19.93 dBm 897412749 MHz
m 1 7171293 Mz 1450 dim Occ B Centroid 781814583 221 Wiz m 1 TITIT1 Mz 14.29 dim Gec B Centroid 781814117 49 Wiz
n ' 7862999 Wz 16.75 dém Occ B Freq Offset 185,416 779 268 ke n ' 7863012 M 1442 B Occ B Freq Offset 185,882 550534 ke

04:04:53 PM 07/17/2025

-

04:05:46 PM 07/17/2025

-

16QAM

ultiView trum
Ref Level 30,00 B Offset 7.0008 = REW 200 kHz
3008 SWT 1.01ms ® VBW 1wtz
d Bandwidth

Mode Auto Sweep

T
v o
iy,
o

(GF 7820 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 782.06 MHz 1867 dBm Occ Bw 8970636 73 MHz

n 1 TITA24B MHz 13.63 dim Occ Bw Centroid 781.810085 566 MHz

i 1 786.295 4 MHz 1381 d8m Oce B Freq Offset 189.914 433 699 bz

04:06:39 PM 07/17/2025

Measuring;

Page Number

: A5-n13-8 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Conducted Band Edge

FR1 n13 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

03:44:48 BM 07/17/2025

03:47:11 B 07/17/2028

Ref Level 30.00 dBm  Offset 7.00 d8 Mode Sweep SGL Ref Level 30.00d8m Offset 7.00 4B Maode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Em 1A 1 AvgPwr
Limit Ch Phss
Line _SPURJOUS_LINE_ABS_0g2 i PRSS
20 T
10 “
0 -
n B
20 . 20 dBr T L
| | . ||
OUS_UINE_ABS 002 | SPURIOUS_LINE_AB {
I I | - il | l [ ”\ iy
40 dBm 1 1 i ‘ “ U‘ " A
A . L “.IJ" w ,
ol IN«_;WM\“ . — e Lot ALY
60 dB ‘ | Br J v[
763.0 MHz. 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 772.52448 MHz -66.07 dBm 31.07 dB 763.000 MHz 775.000 MHz 6.250 kHz 768.35265 MHz -66.19 dBm -31.19.d8
775,000 MHz 775,900 MHz 100000 ki 775.86718 MHz -34.97 dBm 21.97 dB 775,000 MHz 775,900 MHz 100.000 kHz 77522972 MHz -53.89 dBm -40.89 dB
775.900 MHz 776000 MHz 30000 kitz 77597088 MHz -41.63 dBm -28.63 dB 775.900 MHz 776000 MHz 30,000 kHe 77597088 MHz -59.34 dBm -26.34 dB
776,000 MHz 788.000 MHz 100.000 kHz 77731268 MHz 23.15 dBm -6.85 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 23.19 dBm 6.81d8
788,000 MHz 788.100 MHz 30.000 kHz 788.03521 MHz -59.13 dBm -46.13 dB 788 000 MHz 788.100 MHz 30,000 kHz 976 MHz -38.39 dBm -25.39 dB
788,100 MHz 793,000 MHz 100,000 ktfz 788.56748 MHz -53.88 dBm -40.88 dB 788.100 MHz 793.000 MHz 100.000 kHz 78830804 MHz -33.34 dBm -20.34 dB
793,000 MHz 80 000 MHz 6.250 khz 797.27922 MHz -66.18 dBm -31.18dB 793,000 Mits 806,000 Mt 6.250 kit 79425325 MHz 6606 dBm 31.06 dB
ooy N fesy
03:44:15 PM 07/17/2025 03:46:37 BN 07/17/2025
p— | =
ot Lot o 0 i et o Mode Sweep saL RefLevel 30.00dBm  Offset 70048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emisians L
Limit Check Phss
Line _SPURJOUS_LINE_ABS_0g2 PSS
20
10 I 0 [ il
o ’ B ‘
\ ‘ l
10 dBm t ! 10 db I T
f |
20 - 20 dBnv
q
. SPUKIGUS_UNE_A
I et M
A -
J I S . ot -
60 dBr ’" Br Hl W
T I N—— - ) .
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz gg.gg?; muz -gg-g: ::m -%:g:gg 763.000 MHz 775.000 MHz 6.250 kHz 767.06993 MHz
775,000 MHz 775,900 Mtz 100000 kiz : z -39.24 dBm - 775,000 MH 775,900 MH 100,000 ki 77589955 MHz
775,900 Mz 77600 MHz 30000 kiz 775.88227 MHz 1.2 dBm 28824 775.900 e 776000 Mtz 30.000 ki 775.97847 MHz
776,000 MHz 788,000 MHz 100,000 kiz 730.297 T MHz T0.60 dBm 15940 776,000 Mz 788,000 Mz 100,000 itz 786.07592 MHz
788,000 MHz 788.100 MHz 30.000 kHz 788.01174 MHz -84.60 dBm -31.60 dB 788,000 MHz 788.100 MHz 30.000 kHz 474 MHz
788.100 Mtz 793,000 Mtz 100,000 kiiz 788.48021 MHz -41.01 dBm -28.01 dB 788,100 MHz 793,000 MHz 100.000 kftz 788.51853 MHz
791,000 MHz 806,000 MHz 6.250 kliz 7T HE £AL 0I5 793,000 Mz 806,000 Mtz 6.250 kiz 793.006 49 MHz
Ready Imm "

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n13 / 5MHz / DFT-S OFDM

/ QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

03:45:23 PM 07/17/2025

Ref Level 30.00 dBm  Offset 7.00 d8 Mode Sweep SGL Ref Level 30.00d8m Offset 7.00 4B Maode Sweep S6L
Count 100/100 Count 100/100
10.d6r - 104
'l
20 L 20 dBn
|
SPUEUS TN ABs 002 T | SRUaUS TNE A
\
40 dBrm 1 +
W
i |
AT . ; v,
e VIO P mcsop s mabeied AN
60 dbm ‘ | I,r_ " ‘f"'"r beriy
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 771.34965 MHz -66.05 dBm -31.05 dB 763.000 MHz 775,000 MHz £.250 kHz 767.10589 MHz -65.87 dBm -30.87 dB
775,000 MHz 775,900 MHz 100000 ki 775.851 90 MHz -36.09 dBm -23.09 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.69006 MHz -53.87 dBm -40.87 dB
775.900 MHz 776000 MHz 30000 kitz 775.96938 MHz -40.74 dBm -21.4 dB 775.900 MHz 776000 MHz 30,000 kHe 77591863 MHz -59.14 dBm -26.14 dB
776,000 MHz 788.000 MHz 100.000 kHz 31269 MHz .42 dBm -7.58 dB 776.000 MHz 788.000 MHz 100.000 kHz 66334 MHz 22.06 dBm 78448
788,000 MHz 768100 MHz 30,000 ki 788.02642 MHz -59.25 dBm -46.25 738,000 Mz 788100 Mz 30.000 kiz 788.02253 MHz 4295 dBm -29.95dB
788,100 MHz 793,000 MHz 100,000 kHz 789.29156 MHz -53.92 dBm -40.92 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.22972 MHz -30.93 dBm -17.93dB
793,000 MHz 80 000 MHz 6.250 khz 794.31818 MHz -66.12 dBm -31.12dB 793,000 Mits 806,000 Mt 6.250 kit 796,305 19 MHz 6621 dBm 317148

03:47:45 B 07/17/2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.00 48

Mode Sweep Ref Level 30.00dBm  Offset 7,00 dB

saL
Count 100/100
1 Spurious Emissions

s6L

Count 100/100

1 AvgPurr

Made Sweep

03:45:56 BM  07/17/2025

1 Cheel
Line _SPURJOUS_LINE_ABS_0g2 Ppss
20
10 P 0 P
| | I
o
\ ‘ [ l
10 dBm T 10 dBy T T
] | ] !
20 t 20 dBny i +
f e, - { h
| SPURIGUS_UINE_A W
freeee P,
e
s, s k
enman) "
~
b i -
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 77491009 MHz -61.35 dBm 763.000 MHz 775,000 MHz 6250 kHz 768.424 58 MHz -66.30 dBm
775,000 MHz 775.900 MHz 100,000 ke '5.891 46 MHz -35.53 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.88966 MHz -52.19 dBm
775,900 MHz 776,000 MHz 30,000 kHz 775.98307 MHz -39.24 dBm 775,900 Mz T76.000 Mz 30.000 kHz 775.99615 MHz -55.19 dBm
776,000 MHz 788,000 MHz 700,000 kiz 77955815 MHz 30 dBm 776,000 Mz 788,000 Mz 100,000 itz 78322278 MHz .38 d
788.000 MHz 788,100 MHz 30,000 kHz 788.01583 MHz -46.24 dBm 788.000 MHz 788.100 MHz 30.000 kHz 782,046 70 MH: -39.32 dBm
788.100 Mtz 793,000 MHz 100,000 itz 788.18566 MHz 4200 dBm 788,100 MHz 793,000 MHz 100.000 kftz 788.56259 MHz -34.61 dBm
791,000 MHz 806,000 MHz 6.250 kliz 7Tz AT WHE AR BT 793,000 Mz 806,000 Mtz 6.250 kiz 793.14935 MHz -53.62 dBm
Ready

03:48:19 B 07/17/2025

Page Number : A5-n13-10 of 13



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n13 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.00 B Mode Sweep sat
Count 100/100
Limit Check P}
Line _SPURJOUS_LUINE_ABS_od2
10

[P0 SRR WA

I T

50 dBm T T T ‘“Vu\,.
I FR——— -,
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz

2 Result Summar

763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -63.52 dBm -28.52 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89595 MHz -41.72 dBm -28.72 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.950 60 MHz -44.67 dBm -31.67 dB
776.000 MHz 788.000 MHz 100,000 kHz 779.12288 MHz 7.81 dBm -22.19 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.02742 MHz -40.72 dBm -27.72 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.32273 MHz -35.22 dBm -22.22 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.097 40 MHz -55.56 dBm -20.56 dB
L [IITIIIm

03:49:15 BN 07/17/2025

FR1 n13 /10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.00 B Mode Sweep sat
Count 100/100
1 Spurious Er 1 AwgPwr
Limit C P
Line NE
10
IO T v,
0 b 1
10 dibm f
-20 i
{ 1
| !
ABS 7 = ",
b,
40.dbim I w
50 dBm-
o
60 dBrm - - . it
U S——
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763,000 MHz 775,000 MHz 6,250 kfz 774.38202 MHz -62.48 dBm -27.48 dB
775,000 MHz 775.900 MHz 100,000 kttz 77589955 MHz 27.85 dB
775900 MHz 776.000 MHz 30,000 kHz 775.99665 MHz 30.61 dB
776.000 MHz 788.000 MHz 100,000 kHz 782.28771 MHz 22.95 dB
768,000 MHz 768100 MHz 30,000 ki 788.09955 MHz 25.55 dB
758,100 MHz 793,000 MHz 100,000 ktz 788.35210 MHz .76 d
793,000 MHz BOB.000 MHz 6.250 kiz 793.05844 MHz -21.57 dB

03:49:45 PM 07/17/2025

Page Number 1 A5-n13-11 of 13



e%FCC RADIO TEST REPORT Report No. : FG4N2547-01B

SPORTON LAB.

Conducted Spurious Emission

FR1 n13/5MHz / DFT-S OFDM / QPSK / 1RB1
Lowest Channel Middle Channel

Rt Lol 3000, it 70em! Wk AnSwoen R Lo 000(Em, O 2008, Wi ko Sweep
Count 100/100 Count 100/100

10

0 0

10 dBm 10 dBnr

20 -20

-30 dBm -30 dBoy

40 df e— (i 40 di A Ll —

et s m—

60 dBanr T T 60 dien

30.0 MHz 33004 pts 797.0 MHz/ 8.0 GHz 30.0 MHz 33004 pts 797.0 MHz/ 8.0 GHz

2 Result Summar

2 Result Summar

30000 MHz 763.000 MHz 100.000 ks 38,568 73 MHz -52.37 dBm -39.37 dB 30.000 Miz 763.000 Mz 100.000 kHz 35.203 95 MHz -52.53 dBm -39.53 dB

B06.000 MHz 1.000 GHz 100.000 kHz 982.762 56 MHz -54.44 dBm -41.44d8 B0B.000 Mtz 1.000 GHz 100.000 kiz 812.37616 MHz -54.39 dBm -4139dB

1.000 GHz 3.000 GHz 1.000 MHz 2.99025 GHz -42.29 dBm -29.29 dB 1,000 GHz 3.000 GHz 1.000 MHz 2.98675 GHz -42.19 dBm -29.19 dB

3.000 GHz 8.000 GHe 1.000 Mz 7.49930 GHz -36.38 dBm -23.38 dB 3.000 GHz 8.000 GHz 1.000 Mtz 7.87130 GHz -36.40 dBm -23.40 dB
ety O 0 sy NN RN

04:10:08 P 07/17/2025 04:11:30 BN 07/17/2025

Highest Channel

Ref Level. 30,00 dBm ~ Offset 7.00 dB Mode Auto Sweep 6L
Count 100/100
1

SPURIOUS_LINE |ABS_002

60 dbm

30.0 MHz 33004 pts 797.0 M/ 8.0 GHz

2 Result Summar

30000 MHz 763.000 MHz 100.000 ks 35.301 68 MHz -52.26 dBm -39.26 dB
506,000 MHz 1.000 GHz 100,000 kHz 940.432 64 MHz -54.23 dBm 4123d8
1.000 GHz 3,000 GHz 1.000 MHz 2.99075 GHz -42.31 dBm -29.31d8
3.000 GHz 8.000 GHe 1.000 Mz 7.89530 GHz -36.31dBm -23.31dB

04:15:33 P4 07/17/2028

Page Number : A5-n13-12 of 13



seamran 4. FCC RADIO TEST REPORT Report No. : FG4N2547-01B
Frequency Stability
Test Conditions FR1 n13 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Frequency Offset (Af)
Deviation (ppm) Frequency Result
(°C) (Volt) (Hz)
Block(Hz)
50 Normal Voltage 0.0153 1.5 Yes
40 Normal Voltage 0.0105 11.2 Yes
30 Normal Voltage 0.0082 7.3 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0170 10.6 Yes
0 Normal Voltage 0.0042 -29 Yes
PASS
-10 Normal Voltage 0.0174 1 Yes
-20 Normal Voltage 0.0170 -2.8 Yes
-30 Normal Voltage 0.0027 8.5 Yes
20 Maximum Voltage 0.0106 1.6 Yes
20 Normal Voltage 0.0078 6.5 Yes
20 Minimum Voltage 0.0153 1.5 Yes
Note:

1. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.30 V. ; Maximum Voltage = 4.40 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

Page Number : A5-n13-13 of 13



saaFCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n14
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.82 4.44 5.44 5.94 PASS
Mode FR1 n14 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.70 PASS
Page Number 1 A6-n14-1 of 23




seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

Reflevel 3000 dBm  Offset 71045 = AnBW 10 MHz RefLevel 30.00aBn Offsct 71045 = AnBW 10 Mz
- A 3008 Meas Time 13 ms. = At 5008 Mess Time 13 ms.
1 CCDF 1 CCDF
e e
1E
1E
5 Y
1E T
i i
] |
1604 1604
T
1
| |
(CF 793.0 MHz. Mean Pwr + 20,00 dB | | (6F 793.0 Mz
2 Result Summs Samples: 130000
- 25.25 dBm 29.23 dBm 3.98.d8 200 d8 32848 382 B
03:47:13 MM 07/18/2025

Aiean Pwr + 10.00 8
2 Result Summ: Samples: 130000
35848 = 24.72 dBm 29.42 dBm 4.70 dB 242 dB 4.04 B 443 dB 4.58 dB

05:47:33 MM 07/18/2025

16QAM 64QAM

RefLevel 3000 B Offset 71045 = AnBW 10 MiHz
- an 3008 Mess Time 13 ms

RefLevel J0000Bm Offset 71048 = AnBW 10 Mz
= at 3008 Mess Time 13 ms
1 CCOF saview |11 CCOF 155 View
1E- o
®
.‘ 1E
i
| |
IE04 : 08 {
I i
|
it
§
| |
[CREELT Bhean Pur + 20,00 d || (GF T30 MFz
2 Result Surmmi Samples: 130000
- 23.75 dBm. 29.32 dBm 5.57d8 2.54 4B 48448 544 dB

05:47:53 MM 07/18/2025

556 db

05:48:13 MM 07/18/2025

Mean Pwr + 20.00d8
2 Result Summ: Samples: 130000
= 23.28 dBm 29.41 dBm 6.13dB 300d8 5.08 B 551d8 61248

RefLevel 3000 B Offset 71045 = AnBW 10 MiHz
- an 3008 Mess Time 13 ms
1 CCDF

|
(CF 793.0 MHz.

05:48:35 MM 07/18/2025

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 21.24 dBm 29.32 dBm 8.08.d8 254 d8 526 4B 67048 7568

Page Number 1 A6-n14-2 of 23



seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

26dB Bandwidth

Mode FR1 n7 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.23 5.22 9.86 9.89
Mod. 16QAM 16QAM
Middle CH 5.26 9.91

Page Number

: A6-n14-3 of 23




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n7 / 5MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK QPSK

Ref Level 30,00 B Offset 71008 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

Ref Level 30,00 B Offset 71008 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep ]

i i
20 dBm " Dy} 120 a8 | |20 dBen 119,184 diim 1 0 g
poblfaiid, 525200 Wi Pt Aty 522600 M

" | \ " \ |

. | \ . | \

& |

H2 ¢ 4 ¥ 16 e 3

10 dom '.’ 4 10 dbm f {

ai w
. n.nw W b ’HM \ . W ¥
Pkt R TP T I Ak (" o

|CF 793.0 MHz. 10001 pts 0 MHz/ Span 40.0 MHz | [ |CF 793.0 MHz. 10001 pts .0 MHz/ Span 40.0 MHz
e NN T ] s e

05:42:21 MM 07/18/2025 05:43:15 MM 07/18/2025

16QAM

Ref Level 30,00 B Offset 71008 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

(G 793.0MHz 70001 pis 0 Mz Span 40.0 Mz

05:44:09 MM 07/18/2025

Page Number 1 A6-n14-4 of 23



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG4N2547-01B

FR1 n7 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 71008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

9.885,00 Mk

Ref Level 30,00 B Offset 71008 = REW 200 kHz
3006 SWT 101 ms = VBW 1Mz Mode Auto Sweep

- an

| \

\ | i

o dtr { o dtr L
|

s i &

i oy :

10 dBm- 1 10 dBm- R

sl

jn‘

a4

M,
)

P gt e

(GF783.0MHz 70001 pis 0 Mz

05:45:05 MM 07/18/2025

Span 50.0 WAz

(GF783.0MHz .0 MHz/

0001 pis

09:45:59 MM 07/18/2025

Span 50.0 WAz

16QAM

Ref Level 30,00 B Offset 71008 = REW 200 kHz
3006 SWT 101 ms  VBW 1Mtz Mode Auto Sweep

- an

/

|t

(GF783.0MHz

0001 pis G

05:46:53 MM 07/18/2025

Span 50.0 WAz

Page Number

: A6-n14-5 of 23




seanron cas. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Occupied Bandwidth

Mode FR1 n14 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.52 4.51 8.99 8.98
Mod. 16QAM 16QAM
Middle CH 4.51 9.00

Page Number

: A6-n14-6 of 23




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 71008 ® REW 100 kHz

swT
h

01 ms # VBW 300kt Mode Auto Sweep

ultiView trum
Ref Level 30,00 B Offset 71008 ® REW 100 kHz

3008 SWT 101 ms ® VBW 300kHz
iad Bandwidth

- an Mode Auto Sweep

ot
3 791.202.00 MHE
» — - —t= — e » T T —
o \ o /
o e o
i Pim
= W L
7330 Mk 001 prs O W/ Span 10.0 MHz || [CF 793.0 bz 001 ps 0 M/ Span 10.0 MHz
2 Marker Table 2 Marker Table
M 1 791.861 MHz 20.51 dBm 4521381239 MHz M 1 '91.202 MHz 19.52 dBm Oce Bur 4518698915 MHz
n 1 790,735 MHz 12,62 dim Occ B Centroid 792,995 689 392 MHz n 1 750.73373 MHz 13.32 dBim Occ B Gentroid 792,993075 601 MHz
n 1 7595256 38 MHz 1371 dém O B Freq Oifset 4310 608215 ke n 1 795250 43 MHz 1415 dBm Occ B Freq Oifset 6,924399 343 ke

-

09:41:54 AM 07/18/2025

09:42:48 MM 07/18/2025

. ]

16QAM

Ref Level 30,00 B Offset 71008 ® REW 100 kHz

- are 3008 SWT 101 ms & VBW 300k Mode Auto Sweep
upiad Bandwidth L
201 abm
79331000 MHE
» Y
%) RSP SRS P ST B A
10 7
B /
.
YA (P
5 Al WY N
7330 Mk 001 prs O W/ Span 10.0 MHz
2 Marker Table
M 1 793.31 MHz 18.01 dBm Oce B 4.515 368506 MHz
n 1 750.736 15 MHz 13,83 dim Occ B Centroid 792,995 834 554 MH
n 1 79525352 MHz 1208 dém O B Freq Oifset 4,165 146 236 ke

09:43:42 AM 07/18/2025

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

tiVie trum

RefLevel 30,00 dBm  Offset 71008 & REW 200 kHz
swT
h

1.01ms ® VBW 1 Mtz

Mode Auto Sweep

ultiView trum
RefLevel 30,00 dBm  Offset 71008 & REW 200 kHz

SWT 101 ms ® VBW 1wtz
h

Mode Auto Sweep

» e S v—
0 { 0 s
! | ] i
i | [ |
o, - o, 4
] Y L
i
"

s

(GF753.0MHz

1001 prs

Span 20.0 MHz

2 Marker Table

(GF753.0MHz 1001 pr

s 0 M/

Span 20.0 MHz

2 Marker Table

:
LW

(GF753.0MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 796.397 MHz 19.21 dBm Occ Bw 9.004166 235 MHz

n 1 78B.2939 Mz 13.58 dfm Occ Bw Centroid 792.795 967 856 MHz

i 1 797.298 k2 1478 d8m Oce B Freq Offset 2040375439 bz

09:46:26 AM  07/18/2025

Measuring;

M 1 795.078 MHz 20.60 dBm 8.997231874 MHz [ 1 794,818 MHz 20.16 dBm 8.987680972 MHz
n 1 7882993 MMz 12.53 dim Occ B Centroid 792.797 993 247 MHz n 1 7883109 MHz 14,45 dBim Occ B Gentroid 792,804 701 63 Mz
n 1 197,296 & itk 1476 dém O B Freq Oifset 200,006 753 106 ke n 1 1491 dBm Occ B Freq Oifset 195,298 370 106 ke
s EENNNN 0 p——""
05:44:39 M 07/10/2025 05:45:32 A 07/10/2025
RefLovel 30008 Offset 71048 = KBW 200 kHz
3008 SWT 101 ms & VW 1wz Mode Auto Sweep
d Bandwidth
Wi
7963970 M
»
T I oo
o ; ‘
! 4
o - L
] |
)y
o
Vi,
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Conducted Band Edge

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK
Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

Ref Level 2000 dBm  Ofset 7.10dB Mode Sweep saL RefLevel 30.00dBm  Offset 7.10dB Mode Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions T AvgPwr || Seurious Emissions
Limit Check AL
Line _SPURJGUS_LINE_ABS 02 il .
20 dBew T '\I
10 dBrme t t |‘ 10 i ‘
/
o | i
I |
10 10 dBm . =
SPURIOUS_LINE ABS_002 | SPURIOUS_LINE_ABS_002 Il
| _ 1"
[ i1l
" rokl . j,\‘
W 1l
R o L !H f 50 dBr 1 T H-!J T
R e ! —— I — LY PR N i I SN A e h
CF T82.0 MHz 5005 pts. B MHz] Span 48.0 MHz | | [CF782.0 MHz 5005 pts 5 MHz/ Span 8.0 Mz
2 Result Summa 2 Result Summa
758,000 MHz 768,000 MHz 100,000 kHz 761.708 79 MHz -52.83 dBm -39.83 dB 758.000 MHz 769.000 MHz 100.000 kHz 766.082 42 MHz -52.72 dBm -39.72dB
769,000 MHz 775,000 MHz 6.250 kliz 77208292 MHz 6565 dBm 3065 dB 769,000 Mz 775,000 Mz 6.250 itz 77021379 MHz -65.85 dBm -30.86 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -12.76 dBm 0.24dB 775.000 Mz 788,000 MHz 100.000 kiz 783.70779 MHz -54.84 dBm -41.84 dB
788,000 MHz 799,000 Mtiz 100,000 kitz 788.34615 MHz 23.23 dBm 6.77dB 748,000 MHz 799,000 MHz 100,000 kfz 797.631 87 MHz 32.90 dBm 7.10dB
799,000 MHz 806,000 MHz 6.250 kiz 805.84965 MHz -65.67 dBm -30.67 dB 293 000 M1t 806 000 M1t 250 kite 799.01748 MHz 3834 dBm 133048
) [T Z m

05:59:02 AM  07/18/2025 09:15:15 AM 07/18/2025

Channel Power -13dBm > -15.66dBm (PASS) N/A

Ref Level 30.00dBm  Offset 7.10dB & RBW 1 kHz S6L
= A 40 ® SWT 100 ms ® VBW 3kHz Made Sweep Count 100/100

1 ACLR 1R AvgPwr

20

10 db

0

N/A

s A Uf“’\fa,ﬂ MAARAL

A o
L |

CF 787.95 MHz 1001 pts 20.0 khHz/ Span 200.0 kHz

2 Result Summar None
Tx1 (Ref) 100,000 kHz -15.66 dBm
Tx Total -15.66 dBm

10:03:14 AN 07/18/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.10 48

RefLevel 30.00dBm  Offset 7,10 dB

Made Sweep

s6L

05:10:31 AM  07/18/2025

09:16:47 AM  07/18/2025

Mode Sweep saL
Caunt 1007100 Count 100/100
Lipurous o
Limit Chee¥ PRss
Line _SPURJOUS_UINE_ABS_062
20 dBew T T
10 dBrv T 10
|
o
I \
10 T 1 10 dBor
SPURIOUS_LINE ABS 002 | SPURIOUS_LINE_ABS_002
0 | ‘I‘ >
20 - T \
L T W, A “
o et [t 1
40 7
/ N Lo
ST
E —= 50 dBnr e
w—m‘ﬂm\—w\‘\—l—.n‘lmv\-v.j —T -y e R . o
CF 782.0 MHz 5005 pts B MHz/ Span 8.0 MHz || |CF782.0 MHz 5005 pts 5 MHz/ Span 85.0 Mz
2 Result Summa 2 Resuh Summa
758,000 MHz 765,000 MHz 100,000 kHz 759.73077 MHz -52.73 dBm -39.73 dB 758,000 Mz 765,000 Mz 100,000 kHz '763.543 96 MHz
769.000 MHz 775.000 MHz 6.250 kHz 771.32867 MHz -65.70 dBm -30.70 dB 769,000 Mz 775,000 Mz 6.250 kHz 774.75125 MHz
775,000 MHz 78B.000 MHz 100,000 kHz 787.38052 MHz -20.25 dBm -7.25dB 775,000 Mz 758000 MHz 100.000 kiz 78728026 MHz
788,000 Mz 798,000 Mz 100,000 ktfz 789.04945 MHz 1038 dBm -19.62 dB 748,000 MHz 799,000 MHz 700,000 kHz 795.862 64 MHz
799,000 MHz BOG.000 MHz 6.250 kliz 799.70973 MHz -58.10 dBm -19.10 dB 799,000 Mt 805,000 M 5,250 kHy 80219231 MHz
Reac (I Lo SEEL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

6L
Count 100/100

1 Spurious Emissians 1 AugPwr
Limit Ches¥ m

Ref Level 30,00 dBm  Offset 7.10 4B Mode Sweep

RefLevel 30.00dBm  Offset 7,10 dB

1 Spurious Emissions

Made Sweep

s6L
Count 100/100

05:12:03 AM  07/18/2025

09:18:20 AM 07/18/2025

Line _SPURJOUS_UINE_ABS_062 il
20 B - . fl
10 dB t t |‘ » I i
/
o
J | [
10 T T H 10 dBnr } L
SPURIOUS_LINE ABS 002 | SPURIOUS_LINE_ABS_002 |
20 L B I
i [
30 T I
P Ll
a0 uﬂw "I i
E 50 dBrr ” \‘
e — AN e et
CF T82.0 MHz 5005 pts B MHz/ Span 8.0 MHz || |CF782.0 MHz 5005 pts 5 MHz/ Span 85.0 Mz
2 Result Summa 2 Result Summa
758,000 MHz 768,000 MHz 100,000 kHz 762.005 49 MHz 758,000 MHz 763,000 MHz 100.000 kHz 763.53297 MHz 52.68 dBm -39.68 dB
769.000 MHz 775.000 MHz 6.250 kHz 772.26973 MHz 769,000 MHz 775,000 Miz 6.250 kHz 77432567 MHz -65.85 dBm -30.85 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz 775.000 MHz 788,000 MHz 100.000 kHz 775.74675 MHz 54.84 dBm -41.84 dB
788.000 MHz 799,000 MHz 100,000 kHz 78833516 MHz 788,000 MHz 799,000 MHz 100.000 kHz 797.653 85 MHz 21.97 dBm -B.03dB
799.000 MHz B06.000 MHz 6.250 kHz 805.52058 MHz 799,000 Mz 805,000 MHz 6250 kHz 799.045 45 MHz -52.66 dBm -17.66 dB
Ready T 5

Channel Power -13dBm > -13.95dBm (PASS)

N/A

RefLevel 3000 dBm  Offset 7108 = RBW 1kHz 6L
- A 0GR © SWT  10Dms  VBW 3 kHz _ Mode Sweep Count 100/100
1ACIR 1

A N‘V\I/\P\J\ /
. y

CF 787.95 MHz 1001 pts 20.0 kHa/ Span 200.0 kHx
2 Result Summar None

Tal [Ref) 100.000 kffz -13.95 dBm

Tx Total -13.95 dBm

10:07:26 MM 07/18/2025

N/A
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.10 48

Mode Sweep sau Ref Level 30,00 ddm  Offset 7.10 4B Mode Sweep seL
Caunt 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Limit ¢
Line _SPURJGUS_LINE_ABS 02
20 dBe T T
+ 10
10 dBmv R ‘. v ”]
o | ‘
10 T T f 10 dBr | ‘
SPURIOUS_LINE_ABS_002 ‘ | SPURIOUS_LINE_ABS_002 L
20 ] T E 1 LL
[ )
* R o A i
i - |
e
E - — 50 dBiny i
AR PRIV B AT R S S
] \ | [
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz | | |CF 782.0 MHz 5005 pts. B MHz/ Span 48.0 MHz
2 Result Summa 2 Result Summai
758.000 MHz 765.000 MHz 100,000 kiz 76207143 MHz -52.57 dBm 758,000 MHz 769.000 MHz 100.000 kHz 763.58791 MHz -52.53 dBm -39.53 dB
769.000 MHz 775.000 MHz 6.250 kitz 7746054 MHz 6571 dBm 769,000 Mz 775,000 Mz 6.250 kHz 77032168 MHz 65.62 dBm -30.62 dB
775.000 MHz 788,000 MHz 100,000 kHz 787.99351 MHz -20.76 dBm 775.000 Mz 788,000 MHz 100.000 kiz 787.72078 MHz -42.38 dBm -29.38 dB
788,000 MHz 799,000 Mz 100,000 kfz 791.66484 MHz 9.90 dBm 768,000 MHz 799,000 MHz 100,000 kfz 794.95055 MHz 5,82 dBm -20.18 dB
799.000 MHz B0E.000 MHz 6.250 kifz 793.73776 Mz 5371 dBm 799.000 MHz 806,000 Mtz 6250 kHz 799.52098 MHz -40.81 dBm 9.81dB
Rendy Ready T s

05:13:36 AM  07/18/2025

09:19:83 AM  07/18/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm Offset 7.10 d8.

Mode Sweep

SGL

Count 100/100

05:23:30 AM 07/18/2025

10 di
e e
o
10 dibm i |
SPURIOUS_LINE, ABS_X |
20 !
, \
30 - T
J V\“\
40 7= o
pa
50 dBm - e -, i
e e L e PR B A
60 dBm-
e
CF 782.0 MHz 5005 pts. 8 MHz/ Span 48.0 MHz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 761.08242 MHz -52.58 dBm 39.58 dBb
769,000 MHz 775.000 MHz 6.250 kiz 771.83217 MHz -65.68 dBm 3068 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -26.25 dBm -13.25 dB
788,000 Mz 798,000 MHz 100,000 ktfz 79337912 MHz 7.04 dBm 2256 dB
799,000 MHz 805,000 MHz 6.250 kliz 799.241 26 MHz -46.26 dBm -11.26 dB
L [innuninil

FR1 n14 / 10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

05:35:51 AM  07/18/2025

Ref Level 3000 dBm  Offset 7.10 3B Mode Sweep saL
Count 100/100
1 Spurious Emissians 1 AvgPwr
Limit Ch P
Line _SPURJOUS_UINE
20 di
10 di
e Y
|
o
T f
T | |
[ |
/ \
30 ;
- N“a
-40 S |
[y
~
50 dBm - - e
AR A A A JR
60 dBm
i s
CF 782.0 Mz 5005 pts B MHz/ Span 48.0 Mz
2 Result Summa
758,000 MHz 765,000 MHz 100,000 kHz 761.77473 MHz -52.45 dBm 39.45 db
769,000 MHz 775.000 MHz 6.250 kiz 769.05095 MHz -65.73 dBm 30.73 dB
775,000 MHz 78B.000 MHz 100,000 kHz 787.99351 MHz -25.26 dBm 12.26 dB
788,000 Mz 798,000 MHz 100,000 ktfz 79640110 MHz 6.80 dBm .20 dB
799,000 MHz 805,000 MHz 6.250 kliz 799.47902 MHz -46.20 dBm 11.20 dB
L (I
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